Chamonix, Manhattan & Santorini

A Fabric Collection by Yarwood Leather

Hospitality ' Marine ! Residential ! Workspace

YARWOOD

Fabrics






Key Facts

Chamonix

Chamonix - Mist

F CHAMO3

Chamonix - Duck Egg

F CHAMO7

Chamonix - Parchment

F CHAMO5

Chamonix - Calico

F CHAMO4

Chamonix - Cocoa

F CHAM19

Chamonix - Buttermilk

F CHAMO02

Chamonix - Grey

F CHAM12

Chamonix - Straw

F CHAM16

Chamonix - Ivory

F CHAMO1

Chamonix - Anthracite

F CHAM20

Chamonix - Mocha

F CHAM17

Chamonix - Smoke

F CHAM11

Chamonix - Regency Grey

F CHAM10

Chamonix - Wheat

F CHAM18

Chamonix - Wicker

F CHAMO06

Chamonix - French Grey

F CHAMO09

Chamonix - Coffee

F CHAM21

Chamonix - Plum

F CHAM24

Chamonix - Royal Blue

F CHAM26

Chamonix - Mustard

F CHAM14

Chamonix - Blossom

F CHAMO8

Chamonix - Wedgwood

F CHAM15

Chamonix - Tangerine

F CHAM22

Chamonix - Ruby

F CHAM23

Chamonix - Navy

F CHAM27

Chamonix - Pistachio

F CHAM13

Chamonix - Delft Blue

F CHAM25



Key Facts

Manhattan

Manhattan - Mineral

F MAN31

Manhattan - Ash

F MAN 27

Manhattan - Parchment

F MANO6

Manhattan - Stone

F MAN14

Manhattan - Mink

F MAN12

Manhattan - Cloud

F MAN15

Manhattan - Marine

F MAN33

Manhattan - Camel

F MANO8

Manhattan - Sandstone

F MAN16

Manhattan - Rose

F MAN42

Manhattan - Silver

F MAN17

Manhattan - Slate

F MAN32

Manhattan - Sable

F MAN13

Manhattan - Natural

F MANO1

Manhattan - Heather

F MAN43

Manhattan - Space Grey Manhattan - French Grey

F MAN18 F MAN21
Manhattan - Anthracite Manhattan - Sapphire
F MAN26 F MAN35

Manhattan - Honey Manhattan - Ochre

F MAN36 F MAN37

Manhattan - Rust Manhattan - Paprika

F MANO2 F MAN48

Manhattan - Violet Manhattan - Mulberry

F MAN47 F MAN44

Manhattan - Whisper

F MAN19

Manhattan - Navy

F MAN34

Manhattan - Coffee

F MAN29

Manhattan - Hessian

F MANO5

Manhattan - Coral

F MAN49

Manhattan - Iron

F MAN24

Manhattan - Teal

F MANO4

Manhattan - Cocoa

F MAN30

Manhattan - Sand

F MANO7

Manhattan - Ruby

F MAN50

Manhattan - Smoke

F MAN20

Manhattan - Highland

F MAN40

Manhattan - Praline

F MAN28

Manhattan - Calico

F MAN09

Manhattan - Aubergine

F MAN46

Manhattan - Steel

F MAN25

Manhattan - Jade

F MAN41

Manhattan - Pewter

F MAN22

Manhattan - Wicker

F MAN10

Manhattan - Garnet

F MAN45

Manhattan - Graphite

F MAN23

Manhattan - Forest

F MAN38

Manhattan - Emerald

F MAN39

Manhattan - Pecan

F MAN11



Key Facts

Santorini

Santorini - Cloud

F SAN22

Santorini - Duck Egg

F SAN18

Santorini - Smoke

F SAN23

Santorini - Hessian

F SANO9

Santorini - Snow

F SANO1

Santorini - Steel

F SAN14

Santorini - Atmosphere

F SAN16

Santorini - Beige

F SANO8

Santorini - Rust

F SAN40

Santorini - lce

F SANO4

Santorini - Grey

F SAN15

Santorini - Jade

F SAN17

Santorini - Praline

F SAN30

Santorini - Pillarbox

F SAN43

Santorini - Regency

F SAN26

Santorini - Pewter

F SAN37

Santorini - Mocha

F SAN12

Santorini - Raspberry

F SAN42

Santorini -Slate

F SAN38

Santorini - Gallant Grey

F SAN27

Santorini - Stone

F SAN10

Santorini - Blush

F SAN32

Santorini - Mineral

F SANO2

Santorini - Wheatgrass

F SAN31

Santorini - Camel

F SANO7

Santorini - Lavender

F SAN36

Santorini - Khaki

F SAN13

Santorini - Kiwi

F SAN41

Santorini - Latte

F SAN11

Santorini - Heather

F SAN33

Santorini - Denim

F SAN29

Santorini - Sunshine

F SAN39

Santorini - Chrome

F SAN25

Santorini - Aubergine

F SAN35

Santorini - Wedgwood

F SAN19

Santorini - Ash

F SAN28

Santorini - Mist

F SAN20

Santorini - Cappucino

F SAN24

Santorini - Navy

F SANO3

Santorini - Straw

F SANO6

Santorini - Silver

F SAN21
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Report No.: LEI21110735A

Intertek Tel +44 1942 265 700
The Warehouse
Brewery Lane
Leigh WN7 2RJ

UK

intertek.com

FLAMMABILITY TEST REPORT

Date Received: 08/11/21 Date Tested: 12/11/21 Date Issued: 12/11/21

Company Name & Address: YARWOOD LEATHER
UNIT B
TREEFIELD IND. EST.
GILDERSOME
LEEDS
LS27 7JU

Contact Name: JOHN EDWARD

Sample Details

Reference No.: Not stated

Order No.: PR2069

Style No.: Not stated

Batch No.: Not stated

Quality: CHAMONIX

Colour: IVORY 01

Supplier: Not stated

Intended Use: UPH

Quoted Fibre Composition: Not stated

Retailer: Not stated

Buying Division: Not stated

Sample Description:

Cream coloured woven fabric with grey coloured backing

Test Method Pre Treatment Requirement Result
BS 5852: Part 1: 1979, Comphance with Schedule 4 Pa}rt 1
- (The cigarette test) of The Furniture .
Ignition source 0 None <hi Complies
(Cigarette) and Fu}*nlS ings (fire) (safety)
Regulations 1988 (as amended).

modified) as this will give
the finished article

Note: Fabric was submitted for test rather than the upholstery composite so as suggested by The Guide to the
Furniture Regulations the cover fabric was tested for cigarette resistance using standard polyurethane foam (non-

the furniture manufacturer a good indication of its likelihood to pass the cigarette test for

BS 5852: Part 1: 1979,

Compliance with Schedule 5 Part 1
(The match test) of The Furniture

Ignlt(llc\)/?a:;l:)r cel None and Furnishings (fire) (safety) Complies
Regulations 1988 (as amended).
STFEVEN-OWEN ANDREW HALLETT CAROLE-SPOWART GREGORYIJAMES
(Feehnieal- & Operational (Flammability Team Leader) (Flammability Hlammability Technieian)
Excell M mini
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FLAMMABILITY TEST REPORT

Test Specification

Test Method: BS 5852: Part 1: 1979 as modified by Schedule 4 Part 1 & Schedule 5 Part 1 of
The Furniture and Furnishings (fire) (safety) Regulations 1988 (as amended).
Ignition Source: Ignition source 0: Filterless cigarette
Ignition source 1: Butane Gas flowing at 45ml/min @ 25°C.
Flame Application Time: 20=£1 seconds
Side Tested: Face

Uncertainty of Measurement
The uncertainty of measurement for Schedule 4 Part 1 source 0 has been estimated to be 0.03%
The uncertainty of measurement for Schedule 5 Part 1 source 1 has been estimated to be 5.43%

Filling Specification

Filling Type: Polyurethane foam

Supplier / Grade: Carpenter / RP21130 unmodified

Size: 450 X 300 X 75mm (back) & 450 X 150 X 75mm (seat)
Density / Hardness: 20-22 kg/m? / Type B, 130N

Pre-treatment / Durability Procedure

None

Conditioning

Prior to Testing: At least 72 hours in ambient indoor conditions, then at least 16 hours in an
atmosphere having a temperature of 20£5°C and a relative humidity of 50+20%

At Time of Testing: Temperature between 15°C & 30°C. Relative humidity between 20% & 70%

Test Results

"The following test results relate only to the ignitability of the combinations of materials under the particular
conditions of test; they are not intended as a means of assessing the full potential fire hazard of the materials in use.”

Ignition source 0 (Test 1): The cigarette failed to burn its complete length, there was no flaming or progressive
smouldering. (Pass)

Ignition source 0 (Test 2): The cigarette failed to burn its complete length, there was no flaming or progressive
smouldering. (Pass)

Ignition source 1 (Test 1): Flaming ceased with the removal of the burner, there was no progressive
smouldering. (Pass)

Ignition source 1 (Test 2): Flaming ceased with the removal of the burner, there was no progressive
smouldering. (Pass)

Conclusions
The composite tested meets the requirements of Schedule 4 Part 1 (The cigarette test) of The Furniture and
Furnishings (fire) (safety) Regulations 1988 (as amended). PASS.

The fabric tested meets the requirements of Schedule 5 Part 1 (The match test) of The Furniture and Furnishings
(fire) (safety) Regulations 1988 (as amended). PASS.
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FLAMMABILITY TEST REPORT

The client acknowledges and agrees that any services provided and/or reports produced by Intertek are done so within the limits of
the scope of work agreed pursuant to the client's specific instructions. This report relates specifically to the sample(s) tested that were
drawn and delivered by the client or their nominated third party. Intertek does not make any representation or warranty for any bulk
samples or certify the bulk samples received from the client. Furthermore, Intertek does not provide a warranty or verification on the
sample(s) representing any specific goods, material and/or shipment and only relate to the sample(s) as received and tested. Intertek
have aimed to conduct the review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of
or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or wilful
misconduct. In no event, will the contents of any reports or any extracts, excerpts or parts of any reports be distributed or published
without the prior written consent of Intertek in each instance. Only the client is authorized to permit copying or distribution of this
report (and then only in its entirety). Any such third parties to whom this report may be circulated rely on the content of the report
solely at their own risk.

The reported expanded uncertainty is based on a standard uncertainty multiplied by a coverage factor of k = 2, providing a level of
confidence of approximately 95 %. Unless otherwise specified all compliance and pass/fail statements are binary simple acceptance
based on the tolerance interval and, with the exception of graded methods, a test uncertainty ratio greater (TUR) than 4:1. For graded
methods the TUR will drop to as low as 0.5:1 when the tolerance limits are within a grade division of the upper scale limit. The
Uncertainty budgets are stated for each Test method, these are for reference, and should be considered when results are on or close to
Specification Limits / Requirements and in such cases it should be noted that the risk of false acceptance or rejection may be as high
as 50%, for further information please refer to ILAC G8.
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FLAMMABILITY TEST REPORT

Report No.: LEI21110735B

Tel +44 1942 265 700
consumergoods.uk@intertek.com
intertek.com

Date Received: 08/11/21 Date Tested: 12/11/21 Date Issued: 12/11/21

Company Name & Address: YARWOOD LEATHER
UNIT B
TREEFIELD IND. EST.
GILDERSOME
LEEDS
LS27 7JU
Contact Name: JOHN EDWARD
Sample Details
Reference No.: Not stated
Order No.: PR2069
Style No.: Not stated
Batch No.: Not stated
Quality: CHAMONIX
Colour: IVORY 01
Supplier: Not stated
Intended Use: UPH
Quoted Fibre Composition: Not stated
Retailer: Not stated
Buying Division: Not stated

Sample Description:

Cream coloured woven fabric with grey coloured backing

Test Method Pre Treatment Requirement Result
BS 5852:2006 As BS 5852:2006
Clause 11 (upholstery composite) None Clause 11 (upholstery composite) NI/5 (PASS)
Ignition source 5 Ignition source 5
STEVEN-OWEN ANDREW HALLETT ECAROLESPOWART GREGORYJAMES
Fechnical & Operational (Flammability Team Leader) Elammabihity Hammabiin-Technician)

Exeellence Manager)
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FLAMMABILITY TEST REPORT

Test Specification
Test Method:

BS 5852:2006 Clause 11 (upholstery composite) Ignition source 5

Uncertainty of Measurement
The uncertainty of measurement has been estimated to be 5.99%

Foam specification

Supplier / Grade: Carpenter / RX36110

Size: 450 x 450 x 75mm (back) & 450 x 300 x 75mm (seat)
Density / Hardness: 36kg/m?® + 5% /105N £ 15%

Conditioning

Prior to Testing:

temperature of 23 £+ 2°C and a relative humidity of 50 £+ 5%

At Time of Testing:

At least 72 hours in ambient indoor conditions, then at least 24 hours in an atmosphere having a

Temperature of 10 °C to 30 °C and a relative humidity of 15 % to 80 %

Test Results

“The following test results relate only to the ignitability of the combination of upholstery composites (BS 5852: 2006, Clause 11) under the
particular conditions of test stated; they are not intended as a means of assessing the full potential fire hazard of the materials or products in

use’”’;

Test number / position | 1 | 2
Criterion of Ignition

Smouldering Criteria

Externally detectable amounts of smoke, heat or glowing

60 minutes after crib ignition No No
Escalating smouldering behaviour rendered the test unsafe to continue and

required forcible extinction No No
Smouldering essentially consumed the test specimen within the duration

of the test / Smouldering reached the extremities of the test specimen No No
(Other than the top of the vertical part of the test specimen) within the

duration of the test

Flaming Failure

The test specimen continued to flame for more than 10 minutes after the

ignition of the crib No No
Escalating combustion behaviour rendered the test unsafe to continue and No No
required forcible extinction

Flaming essentially consumed the test specimen within the duration of the No No
test

Flaming reached the extremities of the test specimen (Other than the top No No
of the vertical part of the test specimen) within the duration of the test

Debris from the test specimen caused an isolated floor fire that continued No No
to flame for more than 10 minutes after the ignition of the crib

Final Examination

Progressive smouldering was observed when the sample was dismantled No No
Evidence of charring within the filling (other than discolouration) more

than 100mm in any direction, apart from upwards, from the nearest part of No No

the original position of the ignition source

Time to extinction of flames after crib ignition

3 Minutes 35 Seconds

3 Minutes 24 Seconds

Time to extinction of glowing after crib ignition

6 Minutes 13 Seconds

6 Minutes 20 Seconds

Time to extinction of smoke after crib ignition

Due to the amount of smoke in the test
enclosure it was
not possible to see when smoking ceased

Due to the amount of smoke in the test
enclosure it was
not possible to see when smoking ceased

Maximum extent of damage to back (mm) Length / Width 400 90 400 91
Maximum extent of damage to base (mm) Length / Width 62 84 63 87
Test Result NI/5 (PASS) NI/5 (PASS)

Ignitability performance index: “Clause 11 - NI/5”

Report No.: LEI21110735B  Page 2 of 3

ITS Testing Services (UK) Ltd
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FLAMMABILITY TEST REPORT

The client acknowledges and agrees that any services provided and/or reports produced by Intertek are done so within the limits of
the scope of work agreed pursuant to the client's specific instructions. This report relates specifically to the sample(s) tested that were
drawn and delivered by the client or their nominated third party. Intertek does not make any representation or warranty for any bulk
samples or certify the bulk samples received from the client. Furthermore, Intertek does not provide a warranty or verification on the
sample(s) representing any specific goods, material and/or shipment and only relate to the sample(s) as received and tested. Intertek
have aimed to conduct the review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of
or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or wilful
misconduct. In no event, will the contents of any reports or any extracts, excerpts or parts of any reports be distributed or published
without the prior written consent of Intertek in each instance. Only the client is authorized to permit copying or distribution of this
report (and then only in its entirety). Any such third parties to whom this report may be circulated rely on the content of the report
solely at their own risk.

The reported expanded uncertainty is based on a standard uncertainty multiplied by a coverage factor of k = 2, providing a level of
confidence of approximately 95 %. Unless otherwise specified all compliance and pass/fail statements are binary simple acceptance
based on the tolerance interval and, with the exception of graded methods, a test uncertainty ratio greater (TUR) than 4:1. For graded
methods the TUR will drop to as low as 0.5:1 when the tolerance limits are within a grade division of the upper scale limit. The
Uncertainty budgets are stated for each Test method, these are for reference, and should be considered when results are on or close to
Specification Limits / Requirements and in such cases it should be noted that the risk of false acceptance or rejection may be as high
as 50%, for further information please refer to ILAC G8.
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FLAMMABILITY TEST REPORT

Report No.: LEI21110735C

Date Received: 08/11/21

Date Tested: 12/11/21

Tel +44 1942 265 700
consumergoods.uk@intertek.com
intertek.com

Date Issued: 12/11/21

Company Name & Address: YARWOOD LEATHER
UNIT B
TREEFIELD IND. EST.
GILDERSOME
LEEDS
LS27 7JU
Contact Name: JOHN EDWARD
Sample Details
Reference No.: Not stated
Order No.: PR2069
Style No.: Not stated
Batch No.: Not stated
Quality: CHAMONIX
Colour: IVORY 01
Supplier: Not stated
Intended Use: UPH
Quoted Fibre Composition: Not stated
Retailer: Not stated
Buying Division: Not stated

Sample Description:

Cream coloured woven fabric with grey coloured backing

Test Method Pre Treatment Flammablllt.y Performance Result
Requirements
IMO FTP Code (2010) —
Annex 1, Part 8 None IMO FTP COd;;rztoglo) — Annex 1, PASS
(Smouldering cigarette test)
IMO FTP Code (2010) —
Annex 1, Part 8 None IMO FTP C"d;;rztogl 0) ~ Annex 1, PASS
(Propane flame test)
STHEVEN-OWEN ANDREW HALLETT CAROLESPOWARY GREGORYJAMES
(Fechnical-& Operational (Flammability Team Leader) (Flammability (Flammability-Fechnician)
Excell M mini

Report No.: LEI21110735C Page 1 of 4
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FLAMMABILITY TEST REPORT

Additional Information (Annex)
Name and Address of the Sponsor: ~ Not stated

Name and Address of the
Manufacturer/Supplier (If known):  Not stated
Type of Furniture: UPH

Fabric Details — Weave/Density/Yarn
count/thickness(mm)/mass(g/m?) Colour & Not stated
Tone:

Fire Retardant Treatment: No

Test Specification

Test Method: IMO FTP Code (2010) — Annex 1, Part 8

Ignition Source: Ignition source 0: Filterless cigarette
Ignition source 1: Propane Gas (95% Purity) flowing at 6.38+0.25 g/hour @
20°C.

Flame Application Time: 20+1 seconds

Side Tested: Face

Uncertainty of Measurement
The uncertainty of measurement for ignition source 0 has been estimated to be 0.03%
The uncertainty of measurement for ignition source 1 has been estimated to be 5.43%

Cigarette Specification

Cigarette Type: Filterless cigarette
Dimensions: Length: 70+4 mm
Diameter: 8+0.5 mm
Mass: 0.9510.15 g
Smouldering Rate: 1144.0 min/50mm

Filling Specification (As requested by the customer)

Filling Type: Polyurethane Foam

Supplier / Grade: Carpenter / RP21130 Unmodified

Size: 450 X 300 X 75mm (back) & 450 X 150 X 75mm (seat)
Density / Hardness: 20-22 kg/m? / Type B, 130N

Pre-treatment / Durability procedure
None. Tested as received

Conditioning

Prior to Testing: At least 72 hours in ambient indoor conditions, then at least 16 hours in an
atmosphere having a temperature of 23+2°C and a relative humidity of 50+£5%

At Time of Testing: Temperature between 15°C & 25°C. Relative humidity between 20% & 70%

Report No.: LEI21110735C Page 2 of 4

ITS Testing Services (UK) Ltd
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FLAMMABILITY TEST REPORT

Test Results
"The test results relate to the behaviour of the test specimens of a product under the particular conditions of the test;
they are not intended to be the sole criterion for assessing the potential fire hazard of the product in use."

| Cigarette Test | Initial | Repeat
Criterion of Ignition
Smoulders More Than 1 Hour No No
In Final Examination, Presence of Active Smouldering No No
Occurrence Of Flames No No
Comments
Flaming Ceased - -
Glowing Ceased - -

The cigarette failed to burn its The cigarette failed to burn its
compcte lngh, hryasno | conplet e s v
smouldering smouldering

Extent of Damage (Burning and/or Charring)
Damage to Back (mm) Length / Width - - - -
Damage to Base (mm) Length / Width - - - -
Result PASS PASS
Propane Flame Test Initial Repeat
Criterion of Ignition
Smoulders More Than 1 Hour No No
In Final Examination, Presence of Active Smouldering No No
Flames For Longer Than 120 Seconds No No
Comments
Flaming Ceased 0 Seconds 0 Seconds
Glowing Ceased - -
Smoke Ceased 13 Seconds 14 Seconds
Extent of Damage (Burning and/or Charring)
Damage to Back (mm) Length / Width 50 15 50 15
Damage to Base (mm) Length / Width 10 10 10 10
Result PASS PASS
Conclusions

When tested over RP21130 foam (as requested by the customer) the sample meets the flammability performance
requirements of the smouldering cigarette test in FTP Code (2010) — Annex 1, Part 8. PASS.

When tested over RP21130 foam (as requested by the customer) the sample meets the flammability performance
requirements of the propane flame test in FTP Code (2010) — Annex 1, Part 8. PASS.

Report No.: LEI21110735C Page 3 of 4
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FLAMMABILITY TEST REPORT

The client acknowledges and agrees that any services provided and/or reports produced by Intertek are done so within the limits of
the scope of work agreed pursuant to the client's specific instructions. This report relates specifically to the sample(s) tested that were
drawn and delivered by the client or their nominated third party. Intertek does not make any representation or warranty for any bulk
samples or certify the bulk samples received from the client. Furthermore, Intertek does not provide a warranty or verification on the
sample(s) representing any specific goods, material and/or shipment and only relate to the sample(s) as received and tested. Intertek
have aimed to conduct the review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of
or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or wilful
misconduct. In no event, will the contents of any reports or any extracts, excerpts or parts of any reports be distributed or published
without the prior written consent of Intertek in each instance. Only the client is authorized to permit copying or distribution of this
report (and then only in its entirety). Any such third parties to whom this report may be circulated rely on the content of the report
solely at their own risk.

The reported expanded uncertainty is based on a standard uncertainty multiplied by a coverage factor of k = 2, providing a level of
confidence of approximately 95 %. Unless otherwise specified all compliance and pass/fail statements are binary simple acceptance
based on the tolerance interval and, with the exception of graded methods, a test uncertainty ratio greater (TUR) than 4:1. For graded
methods the TUR will drop to as low as 0.5:1 when the tolerance limits are within a grade division of the upper scale limit. The
Uncertainty budgets are stated for each Test method, these are for reference, and should be considered when results are on or close to
Specification Limits / Requirements and in such cases it should be noted that the risk of false acceptance or rejection may be as high
as 50%, for further information please refer to ILAC G8.
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FLAMMABILITY TEST REPORT

Date Received: 08/11/21 Date Tested: 12/11/21 Date Issued: 12/11/21

Company Name & Address:

Contact Name:

YARWOOD LEATHER
UNIT B

TREEFIELD IND. EST.
GILDERSOME

LEEDS

LS27 7JU

JOHN EDWARD

Sample Details
Reference No.:

Order No.:

Style No.:

Batch No.:

Quality:

Colour:

Supplier:

Intended Use:
Quoted Fibre Composition:
Retailer:

Buying Division:
Sample Description:

Not stated
PR2069

Not stated

Not stated
MANHATTAN
NATURAL 15424
Not stated

UPH

Not stated

Not stated

Not stated

White coloured woven fabric with pile and grey coloured backing

Test Method Pre Treatment Requirement Result
) ) Compliance with Schedule 4 Part 1
BS 58:.5%' Part 1: 1979, (The cigarette test) of The Furniture .
Ignition source 0 None L Complies
(Cigarette) and Furnishings (fire) (safety)
& Regulations 1988 (as amended).

modified) as this will give
the finished article

Note: Fabric was submitted for test rather than the upholstery composite so as suggested by The Guide to the
Furniture Regulations the cover fabric was tested for cigarette resistance using standard polyurethane foam (non-

the furniture manufacturer a good indication of its likelihood to pass the cigarette test for

BS 5852: Part 1: 1979,

Compliance with Schedule 5 Part 1
(The match test) of The Furniture

Igmt(ll(\)/?aigﬁ)r cel None and Furnishings (fire) (safety) Complies
Regulations 1988 (as amended).
STEVEN-OWEN ANDREW HALLETT CAROLESPOWART GREGORYJAMES
Fechnical & Operational (Flammability Team Leader) Elammabihity Hhmmabihit-Technicianm
Excell M mini
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FLAMMABILITY TEST REPORT

Test Specification

Test Method: BS 5852: Part 1: 1979 as modified by Schedule 4 Part 1 & Schedule 5 Part 1 of
The Furniture and Furnishings (fire) (safety) Regulations 1988 (as amended).
Ignition Source: Ignition source 0: Filterless cigarette
Ignition source 1: Butane Gas flowing at 45ml/min @ 25°C.
Flame Application Time: 20%1 seconds
Side Tested: Face

Uncertainty of Measurement
The uncertainty of measurement for Schedule 4 Part 1 source 0 has been estimated to be 0.03%
The uncertainty of measurement for Schedule 5 Part 1 source 1 has been estimated to be 5.43%

Filling Specification

Filling Type: Polyurethane foam

Supplier / Grade: Carpenter / RP21130 unmodified

Size: 450 X 300 X 75mm (back) & 450 X 150 X 75mm (seat)
Density / Hardness: 20-22 kg/m? / Type B, 130N

Pre-treatment / Durability Procedure

None

Conditioning

Prior to Testing: At least 72 hours in ambient indoor conditions, then at least 16 hours in an
atmosphere having a temperature of 20+5°C and a relative humidity of 50+20%

At Time of Testing: Temperature between 15°C & 30°C. Relative humidity between 20% & 70%

Test Results

"The following test results relate only to the ignitability of the combinations of materials under the particular
conditions of test; they are not intended as a means of assessing the full potential fire hazard of the materials in use."”

Ignition source 0 (Test 1): The cigarette burnt out within 26 minutes, there was no flaming or progressive
smouldering. (Pass)

Ignition source 0 (Test 2): The cigarette burnt out within 27 minutes, there was no flaming or progressive
smouldering. (Pass)

Ignition source 1 (Test 1): Flaming ceased with the removal of the burner, there was no progressive
smouldering. (Pass)

Ignition source 1 (Test 2): Flaming ceased with the removal of the burner, there was no progressive
smouldering. (Pass)

Conclusions
The composite tested meets the requirements of Schedule 4 Part 1 (The cigarette test) of The Furniture and
Furnishings (fire) (safety) Regulations 1988 (as amended). PASS.

The fabric tested meets the requirements of Schedule 5 Part 1 (The match test) of The Furniture and Furnishings
(fire) (safety) Regulations 1988 (as amended). PASS.

Report No.: LEI21110732A Page 2 of 3

ITS Testing Services (UK) Ltd m
Registered in England No. 1408264. Registered Office: Academy Place, 1-9 Brook Street, Brentwood, Essex, CM14 5NQ



Intertek Tel +44 1942 265 700
m terte k The Warehouse consumergoods.uk@intertek.com
Brewery Lane intertek.com

Total Quality. Assured. le(igh WNZZH]

FLAMMABILITY TEST REPORT

The client acknowledges and agrees that any services provided and/or reports produced by Intertek are done so within the limits of
the scope of work agreed pursuant to the client's specific instructions. This report relates specifically to the sample(s) tested that were
drawn and delivered by the client or their nominated third party. Intertek does not make any representation or warranty for any bulk
samples or certify the bulk samples received from the client. Furthermore, Intertek does not provide a warranty or verification on the
sample(s) representing any specific goods, material and/or shipment and only relate to the sample(s) as received and tested. Intertek
have aimed to conduct the review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of
or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or wilful
misconduct. In no event, will the contents of any reports or any extracts, excerpts or parts of any reports be distributed or published
without the prior written consent of Intertek in each instance. Only the client is authorized to permit copying or distribution of this
report (and then only in its entirety). Any such third parties to whom this report may be circulated rely on the content of the report
solely at their own risk.

The reported expanded uncertainty is based on a standard uncertainty multiplied by a coverage factor of k = 2, providing a level of
confidence of approximately 95 %. Unless otherwise specified all compliance and pass/fail statements are binary simple acceptance
based on the tolerance interval and, with the exception of graded methods, a test uncertainty ratio greater (TUR) than 4:1. For graded
methods the TUR will drop to as low as 0.5:1 when the tolerance limits are within a grade division of the upper scale limit. The
Uncertainty budgets are stated for each Test method, these are for reference, and should be considered when results are on or close to
Specification Limits / Requirements and in such cases it should be noted that the risk of false acceptance or rejection may be as high
as 50%, for further information please refer to ILAC G8.
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Report No.: LEI21110732B

Tel +44 1942 265 700
consumergoods.uk@intertek.com
intertek.com

Date Received: 08/11/21 Date Tested: 12/11/21 Date Issued: 12/11/21

Company Name & Address: YARWOOD LEATHER
UNIT B
TREEFIELD IND. EST.
GILDERSOME
LEEDS
LS27 7JU
Contact Name: JOHN EDWARD
Sample Details
Reference No.: Not stated
Order No.: PR2069
Style No.: Not stated
Batch No.: Not stated
Quality: MANHATTAN
Colour: NATURAL 15424
Supplier: Not stated
Intended Use: Not stated
Quoted Fibre Composition: Not stated
Retailer: Not stated
Buying Division: Not stated

Sample Description:

White coloured woven fabric with pile and grey coloured backing

Test Method Pre Treatment Requirement Result
BS 5852:2006 As BS 5852:2006
Clause 11 (upholstery composite) None Clause 11 (upholstery composite) NI/5 (PASS)
Ignition source 5 Ignition source 5
STEVEN-OWEN ANDREW HALLETT CAROLESPOWART GREGORYJAMES
Fechnieal & Operational (Flammability Team Leader) Elammabibine tHammabiditn-Teechnictan)

Exeellence Manager)
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Test Specification
Test Method:

BS 5852:2006 Clause 11 (upholstery composite) Ignition source 5

Uncertainty of Measurement
The uncertainty of measurement has been estimated to be 5.99%

Foam specification

Supplier / Grade: Carpenter / RX36110

Size: 450 x 450 x 75mm (back) & 450 x 300 x 75mm (seat)
Density / Hardness: 36kg/m® + 5% /105N + 15%

Conditioning

Prior to Testing:

temperature of 23 + 2°C and a relative humidity of 50 + 5%

At Time of Testing:

At least 72 hours in ambient indoor conditions, then at least 24 hours in an atmosphere having a

Temperature of 10 °C to 30 °C and a relative humidity of 15 % to 80 %

Test Results

“The following test results relate only to the ignitability of the combination of upholstery composites (BS 5852: 2006, Clause 11) under the
particular conditions of test stated; they are not intended as a means of assessing the full potential fire hazard of the materials or products in

»»

use ,

Test number / position | 1 | 2
Criterion of Ignition

Smouldering Criteria

Externally detectable amounts of smoke, heat or glowing

60 minutes after crib ignition No No
Escalating smouldering behaviour rendered the test unsafe to continue and

required forcible extinction No No
Smouldering essentially consumed the test specimen within the duration

of the test / Smouldering reached the extremities of the test specimen No No
(Other than the top of the vertical part of the test specimen) within the

duration of the test

Flaming Failure

The test specimen continued to flame for more than 10 minutes after the

ignition of the crib No No
Escalating combustion behaviour rendered the test unsafe to continue and No No
required forcible extinction

Flaming essentially consumed the test specimen within the duration of the No No
test

Flaming reached the extremities of the test specimen (Other than the top No No
of the vertical part of the test specimen) within the duration of the test

Debris from the test specimen caused an isolated floor fire that continued No No
to flame for more than 10 minutes after the ignition of the crib

Final Examination

Progressive smouldering was observed when the sample was dismantled No No
Evidence of charring within the filling (other than discolouration) more

than 100mm in any direction, apart from upwards, from the nearest part of No No

the original position of the ignition source

Time to extinction of flames after crib ignition

6 Minutes 28 Seconds

6 Minutes 29 Seconds

Time to extinction of glowing after crib ignition

8 Minutes 14 Seconds

8 Minutes 24 Seconds

Time to extinction of smoke after crib ignition

Due to the amount of smoke in the test
enclosure it was
not possible to see when smoking ceased

Due to the amount of smoke in the test
enclosure it was
not possible to see when smoking ceased

Maximum extent of damage to back (mm) Length / Width 400 106 400 130
Maximum extent of damage to base (mm) Length / Width 75 116 65 130
Test Result NI/5 (PASS) NI/5 (PASS)

Ignitability performance index: “Clause 11 - NI/5”
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FLAMMABILITY TEST REPORT

The client acknowledges and agrees that any services provided and/or reports produced by Intertek are done so within the limits of
the scope of work agreed pursuant to the client's specific instructions. This report relates specifically to the sample(s) tested that were
drawn and delivered by the client or their nominated third party. Intertek does not make any representation or warranty for any bulk
samples or certify the bulk samples received from the client. Furthermore, Intertek does not provide a warranty or verification on the
sample(s) representing any specific goods, material and/or shipment and only relate to the sample(s) as received and tested. Intertek
have aimed to conduct the review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of
or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or wilful
misconduct. In no event, will the contents of any reports or any extracts, excerpts or parts of any reports be distributed or published
without the prior written consent of Intertek in each instance. Only the client is authorized to permit copying or distribution of this
report (and then only in its entirety). Any such third parties to whom this report may be circulated rely on the content of the report
solely at their own risk.

The reported expanded uncertainty is based on a standard uncertainty multiplied by a coverage factor of k = 2, providing a level of
confidence of approximately 95 %. Unless otherwise specified all compliance and pass/fail statements are binary simple acceptance
based on the tolerance interval and, with the exception of graded methods, a test uncertainty ratio greater (TUR) than 4:1. For graded
methods the TUR will drop to as low as 0.5:1 when the tolerance limits are within a grade division of the upper scale limit. The
Uncertainty budgets are stated for each Test method, these are for reference, and should be considered when results are on or close to
Specification Limits / Requirements and in such cases it should be noted that the risk of false acceptance or rejection may be as high
as 50%, for further information please refer to ILAC G8.
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Report No.: LEI21110732C

Date Received: 08/11/21 Date Tested: 12/11/21 Date Issued: 12/11/21

Company Name & Address: YARWOOD LEATHER
UNIT B
TREEFIELD IND. EST.
GILDERSOME
LEEDS
LS27 7JU
Contact Name: JOHN EDWARD
Sample Details
Reference No.: Not stated
Order No.: PR2069
Style No.: Not stated
Batch No.: Not stated
Quality: MANHATTAN
Colour: NATURAL 15424
Supplier: Not stated
Intended Use: UPH
Quoted Fibre Composition: Not stated
Retailer: Not stated
Buying Division: Not stated

Sample Description:

White coloured woven fabric with pile and grey coloured backing

Report No.: LEI21110732C Page 1 of 4

ITS Testing Services (UK) Ltd
Registered in England No. 1408264. Registered Office: Academy Place, 1-9 Brook Street, Brentwood, Essex, CM14 5NQ

Test Method Pre Treatment Flammablllt‘y Performance Result
Requirements
IMO FTP Code (2010) —
Annex 1, Part 8 None IMO FTP COd;;iOSI 0) — Annex 1, PASS
(Smouldering cigarette test)
IMO FTP Code (2010) —
Annex 1, Part 8 None IMO FTP Codga(rztogl 0) — Annex 1, PASS
(Propane flame test)
STEVEN-OWEN ANDREW HALLETT CAROLE-SPOWART GREGORYJAMES
HFechnieal & Operational (Flammability Team Leader) Hlammabthine ElammabihinTechnician)
ExecHence Manager) Administrator)
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FLAMMABILITY TEST REPORT

Additional Information (Annex)
Name and Address of the Sponsor: ~ Not stated

Name and Address of the
Manufacturer/Supplier (If known):  Not stated
Type of Furniture: UPH

Fabric Details — Weave/Density/Yarn
count/thickness(mm)/mass(g/m?) Colour & Not stated
Tone:

Fire Retardant Treatment: No

Test Specification

Test Method: IMO FTP Code (2010) — Annex 1, Part 8

Ignition Source: Ignition source 0: Filterless cigarette
Ignition source 1: Propane Gas (95% Purity) flowing at 6.38+0.25 g/hour @
20°C.

Flame Application Time: 20+£1 seconds

Side Tested: Face

Uncertainty of Measurement
The uncertainty of measurement for ignition source 0 has been estimated to be 0.03%
The uncertainty of measurement for ignition source 1 has been estimated to be 5.43%

Cigarette Specification

Cigarette Type: Filterless cigarette
Dimensions: Length: 70+4 mm
Diameter: 8+£0.5 mm
Mass: 0.9510.15 g
Smouldering Rate: 11£4.0 min/50mm

Filling Specification (As requested by the customer)

Filling Type: Polyurethane Foam

Supplier / Grade: Carpenter / RP21130 Unmodified

Size: 450 X 300 X 75mm (back) & 450 X 150 X 75mm (seat)
Density / Hardness: 20-22 kg/m? / Type B, 130N

Pre-treatment / Durability procedure
None. Tested as received

Conditioning

Prior to Testing: At least 72 hours in ambient indoor conditions, then at least 16 hours in an
atmosphere having a temperature of 23+2°C and a relative humidity of 50£5%

At Time of Testing: Temperature between 15°C & 25°C. Relative humidity between 20% & 70%

Report No.: LEI21110732C Page 2 of 4
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Test Results
"The test results relate to the behaviour of the test specimens of a product under the particular conditions of the test;
they are not intended to be the sole criterion for assessing the potential fire hazard of the product in use."

Cigarette Test | Initial | Repeat

Criterion of Ignition
Smoulders More Than 1 Hour No No
In Final Examination, Presence of Active Smouldering No No
Occurrence Of Flames No No
Comments

Flaming Ceased - -

Glowing Ceased - -
< 24 Minutes < 25 Minutes

Smoke Ceased

Extent of Damage (Burning and/or Charring)

Damage to Back (mm) Length / Width 11 65 10 65
Damage to Base (mm) Length / Width 12 65 12 65
Result PASS PASS
Propane Flame Test Initial Repeat
Criterion of Ignition

Smoulders More Than 1 Hour No No

In Final Examination, Presence of Active Smouldering No No

Flames For Longer Than 120 Seconds No No
Comments

Flaming Ceased 0 Seconds 0 Seconds
Glowing Ceased - -

Smoke Ceased 19 Seconds 20 Seconds
Extent of Damage (Burning and/or Charring)

Damage to Back (mm) Length / Width 70 20 70 20
Damage to Base (mm) Length / Width 10 13 11 14
Result PASS PASS

Conclusions
When tested over RP21130 foam (as requested by the customer) the sample meets the flammability performance
requirements of the smouldering cigarette test in FTP Code (2010) — Annex 1, Part 8. PASS.

When tested over RP21130 foam (as requested by the customer) the sample meets the flammability performance
requirements of the propane flame test in FTP Code (2010) — Annex 1, Part 8. PASS.

Report No.: LEI21110732C Page 3 of 4
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FLAMMABILITY TEST REPORT

The client acknowledges and agrees that any services provided and/or reports produced by Intertek are done so within the limits of
the scope of work agreed pursuant to the client's specific instructions. This report relates specifically to the sample(s) tested that were
drawn and delivered by the client or their nominated third party. Intertek does not make any representation or warranty for any bulk
samples or certify the bulk samples received from the client. Furthermore, Intertek does not provide a warranty or verification on the
sample(s) representing any specific goods, material and/or shipment and only relate to the sample(s) as received and tested. Intertek
have aimed to conduct the review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of
or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or wilful
misconduct. In no event, will the contents of any reports or any extracts, excerpts or parts of any reports be distributed or published
without the prior written consent of Intertek in each instance. Only the client is authorized to permit copying or distribution of this
report (and then only in its entirety). Any such third parties to whom this report may be circulated rely on the content of the report
solely at their own risk.

The reported expanded uncertainty is based on a standard uncertainty multiplied by a coverage factor of k = 2, providing a level of
confidence of approximately 95 %. Unless otherwise specified all compliance and pass/fail statements are binary simple acceptance
based on the tolerance interval and, with the exception of graded methods, a test uncertainty ratio greater (TUR) than 4:1. For graded
methods the TUR will drop to as low as 0.5:1 when the tolerance limits are within a grade division of the upper scale limit. The
Uncertainty budgets are stated for each Test method, these are for reference, and should be considered when results are on or close to
Specification Limits / Requirements and in such cases it should be noted that the risk of false acceptance or rejection may be as high
as 50%, for further information please refer to ILAC G8.
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Date Received: 08/11/21 Date Tested: 12/11/21 Date Issued: 12/11/21

Company Name & Address:

Contact Name:

YARWOOD LEATHER
UNIT B

TREEFIELD IND. EST.
GILDERSOME

LEEDS

LS277JU

JOHN EDWARD

Sample Details
Reference No.:

Order No.:

Style No.:

Batch No.:

Quality:

Colour:

Supplier:

Intended Use:
Quoted Fibre Composition:
Retailer:

Buying Division:
Sample Description:

Not stated
PR2069

Not stated
Not stated
SANTORINI
SNOW 54
Not stated
UPH

Not stated
Not stated
Not stated
White coloured woven fabric with grey coloured backing

Test Method Pre Treatment Requirement Result
) ) Compliance with Schedule 4 Part 1
BS 58.52' Part 1: 1979, (The cigarette test) of The Furniture .
Ignition source 0 None - Complies
(Cigarette) and Furnishings (fire) (safety)
& Regulations 1988 (as amended).

modified) as this will give
the finished article

Note: Fabric was submitted for test rather than the upholstery composite so as suggested by The Guide to the
Furniture Regulations the cover fabric was tested for cigarette resistance using standard polyurethane foam (non-

the furniture manufacturer a good indication of its likelihood to pass the cigarette test for

BS 5852: Part 1: 1979,

Compliance with Schedule 5 Part 1
(The match test) of The Furniture

Igmt(ll(\)/?a:g}lll)r cel None and Furnishings (fire) (safety) Complies
Regulations 1988 (as amended).
STEVEN-OWEN ANDREW HALLETT CAROLESPOWART GREGORYJAMES
Fechnical & Operational (Flammability Team Leader) Elammabihiny Ehammabiin-Technicianm
Execelence Manaser Administrator)
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Test Specification

Test Method: BS 5852: Part 1: 1979 as modified by Schedule 4 Part 1 & Schedule 5 Part 1 of
The Furniture and Furnishings (fire) (safety) Regulations 1988 (as amended).
Ignition Source: Ignition source 0: Filterless cigarette
Ignition source 1: Butane Gas flowing at 45ml/min @ 25°C.
Flame Application Time: 20%1 seconds
Side Tested: Face

Uncertainty of Measurement
The uncertainty of measurement for Schedule 4 Part 1 source 0 has been estimated to be 0.03%
The uncertainty of measurement for Schedule 5 Part 1 source 1 has been estimated to be 5.43%

Filling Specification

Filling Type: Polyurethane foam

Supplier / Grade: Carpenter / RP21130 unmodified

Size: 450 X 300 X 75mm (back) & 450 X 150 X 75mm (seat)
Density / Hardness: 20-22 kg/m? / Type B, 130N

Pre-treatment / Durability Procedure

None

Conditioning

Prior to Testing: At least 72 hours in ambient indoor conditions, then at least 16 hours in an
atmosphere having a temperature of 20£5°C and a relative humidity of 50+20%

At Time of Testing: Temperature between 15°C & 30°C. Relative humidity between 20% & 70%

Test Results

"The following test results relate only to the ignitability of the combinations of materials under the particular
conditions of test; they are not intended as a means of assessing the full potential fire hazard of the materials in use.”

Ignition source 0 (Test 1): The cigarette failed to burn its complete length, there was no flaming or progressive
smouldering. (Pass)

Ignition source 0 (Test 2): The cigarette failed to burn its complete length, there was no flaming or progressive
smouldering. (Pass)

Ignition source 1 (Test 1): Flaming ceased 26 seconds after the removal of the burner, there was no
progressive smouldering. (Pass)

Ignition source 1 (Test 2): Flaming ceased 24 seconds after the removal of the burner, there was no
progressive smouldering. (Pass)

Conclusions
The composite tested meets the requirements of Schedule 4 Part 1 (The cigarette test) of The Furniture and
Furnishings (fire) (safety) Regulations 1988 (as amended). PASS.

The fabric tested meets the requirements of Schedule 5 Part 1 (The match test) of The Furniture and Furnishings
(fire) (safety) Regulations 1988 (as amended). PASS.

Report No.: LEI21110734A Page 2 of 3
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FLAMMABILITY TEST REPORT

The client acknowledges and agrees that any services provided and/or reports produced by Intertek are done so within the limits of
the scope of work agreed pursuant to the client's specific instructions. This report relates specifically to the sample(s) tested that were
drawn and delivered by the client or their nominated third party. Intertek does not make any representation or warranty for any bulk
samples or certify the bulk samples received from the client. Furthermore, Intertek does not provide a warranty or verification on the
sample(s) representing any specific goods, material and/or shipment and only relate to the sample(s) as received and tested. Intertek
have aimed to conduct the review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of
or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or wilful
misconduct. In no event, will the contents of any reports or any extracts, excerpts or parts of any reports be distributed or published
without the prior written consent of Intertek in each instance. Only the client is authorized to permit copying or distribution of this
report (and then only in its entirety). Any such third parties to whom this report may be circulated rely on the content of the report
solely at their own risk.

The reported expanded uncertainty is based on a standard uncertainty multiplied by a coverage factor of k = 2, providing a level of
confidence of approximately 95 %. Unless otherwise specified all compliance and pass/fail statements are binary simple acceptance
based on the tolerance interval and, with the exception of graded methods, a test uncertainty ratio greater (TUR) than 4:1. For graded
methods the TUR will drop to as low as 0.5:1 when the tolerance limits are within a grade division of the upper scale limit. The
Uncertainty budgets are stated for each Test method, these are for reference, and should be considered when results are on or close to
Specification Limits / Requirements and in such cases it should be noted that the risk of false acceptance or rejection may be as high
as 50%, for further information please refer to ILAC GS.
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Report No.: LEI21110734B

Tel +44 1942 265 700
consumergoods.uk@intertek.com
intertek.com

Date Received: 08/11/21 Date Tested: 12/11/21 Date Issued: 12/11/21

Company Name & Address: YARWOOD LEATHER
UNIT B
TREEFIELD IND. EST.
GILDERSOME
LEEDS
LS27 7JU
Contact Name: JOHN EDWARD
Sample Details
Reference No.: Not stated
Order No.: PR2069
Style No.: Not stated
Batch No.: Not stated
Quality: SANTORINI
Colour: SNOW 54
Supplier: Not stated
Intended Use: UPH
Quoted Fibre Composition: Not stated
Retailer: Not stated
Buying Division: Not stated

Sample Description:

White coloured woven fabric with grey coloured backing

Test Method Pre Treatment Requirement Result
BS 5852:2006 As BS 5852:2006
Clause 11 (upholstery composite) None Clause 11 (upholstery composite) NI/5 (PASS)
Ignition source 5 Ignition source 5
STEVEN-OWEN ANDREW HALLETT CAROLESPOWART GREGORYJAMES
Fechnieal & Operational (Flammability Team Leader) Elammabibine tHlammabidin-Teehnietary

Exeellence Manager)
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Test Specification

Test Method: BS 5852:2006 Clause 11 (upholstery composite) Ignition source 5

Uncertainty of Measurement
The uncertainty of measurement has been estimated to be 5.99%

Foam specification

Supplier / Grade: Carpenter / RX36110

Size: 450 x 450 x 75mm (back) & 450 x 300 x 75mm (seat)
Density / Hardness: 36kg/m® + 5% /105N + 15%

Conditioning

Prior to Testing: At least 72 hours in ambient indoor conditions, then at least 24 hours in an atmosphere having a

temperature of 23 + 2°C and a relative humidity of 50 + 5%

At Time of Testing: Temperature of 10 °C to 30 °C and a relative humidity of 15 % to 80 %

Test Results
“The following test results relate only to the ignitability of the combination of upholstery composites (BS 5852: 2006, Clause 11) under the
particular conditions of test stated; they are not intended as a means of assessing the full potential fire hazard of the materials or products in

»»

use ,
Test number / position | 1 | 2
Criterion of Ignition
Smouldering Criteria
Externally detectable amounts of smoke, heat or glowing
60 minutes after crib ignition No No
Escalating smouldering behaviour rendered the test unsafe to continue and
required forcible extinction No No
Smouldering essentially consumed the test specimen within the duration
of the test / Smouldering reached the extremities of the test specimen No No
(Other than the top of the vertical part of the test specimen) within the
duration of the test
Flaming Failure
The test specimen continued to flame for more than 10 minutes after the
ignition of the crib No No
Escalating combustion behaviour rendered the test unsafe to continue and N N
required forcible extinction 0 °
Flaming essentially consumed the test specimen within the duration of the No No
test
Flaming reached the extremities of the test specimen (Other than the top No No
of the vertical part of the test specimen) within the duration of the test
Debris from the test specimen caused an isolated floor fire that continued No No
to flame for more than 10 minutes after the ignition of the crib
Final Examination
Progressive smouldering was observed when the sample was dismantled No No
Evidence of charring within the filling (other than discolouration) more
than 100mm in any direction, apart from upwards, from the nearest part of No No
the original position of the ignition source
Time to extinction of flames after crib ignition 7 Minutes 29 Seconds 6 Minutes 10 Seconds
Time to extinction of glowing after crib ignition Due to the amount of smoke in the test Due to the amount of smoke in the test
enclosure it was not possible to see when enclosure it was not possible to see when
crib glow ceased crib glow ceased
Time to extinction of smoke after crib ignition Due to the amount of smoke in the test Due to the amount of smoke in the test
enclosure it was enclosure it was
not possible to see when smoking ceased not possible to see when smoking ceased
Maximum extent of damage to back (mm) Length / Width 400 245 400 220
Maximum extent of damage to base (mm) Length / Width 103 205 105 190
Test Result NI/5 (PASS) NI/5 (PASS)
Ignitability performance index: “Clause 11 - NI/5”
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FLAMMABILITY TEST REPORT

The client acknowledges and agrees that any services provided and/or reports produced by Intertek are done so within the limits of
the scope of work agreed pursuant to the client's specific instructions. This report relates specifically to the sample(s) tested that were
drawn and delivered by the client or their nominated third party. Intertek does not make any representation or warranty for any bulk
samples or certify the bulk samples received from the client. Furthermore, Intertek does not provide a warranty or verification on the
sample(s) representing any specific goods, material and/or shipment and only relate to the sample(s) as received and tested. Intertek
have aimed to conduct the review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of
or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or wilful
misconduct. In no event, will the contents of any reports or any extracts, excerpts or parts of any reports be distributed or published
without the prior written consent of Intertek in each instance. Only the client is authorized to permit copying or distribution of this
report (and then only in its entirety). Any such third parties to whom this report may be circulated rely on the content of the report
solely at their own risk.

The reported expanded uncertainty is based on a standard uncertainty multiplied by a coverage factor of k = 2, providing a level of
confidence of approximately 95 %. Unless otherwise specified all compliance and pass/fail statements are binary simple acceptance
based on the tolerance interval and, with the exception of graded methods, a test uncertainty ratio greater (TUR) than 4:1. For graded
methods the TUR will drop to as low as 0.5:1 when the tolerance limits are within a grade division of the upper scale limit. The
Uncertainty budgets are stated for each Test method, these are for reference, and should be considered when results are on or close to
Specification Limits / Requirements and in such cases it should be noted that the risk of false acceptance or rejection may be as high
as 50%, for further information please refer to ILAC G8.
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Report No.: LEI21110734C

Date Received: 08/11/21 Date Tested: 12/11/21

Tel +44 1942 265 700
consumergoods.uk@intertek.com
intertek.com

Date Issued: 12/11/21

Company Name & Address: YARWOOD LEATHER
UNIT B
TREEFIELD IND. EST.
GILDERSOME
LEEDS
LS27 7JU
Contact Name: JOHN EDWARD
Sample Details
Reference No.: Not stated
Order No.: PR2069
Style No.: Not stated
Batch No.: Not stated
Quality: SANTORINI
Colour: SNOW 54
Supplier: Not stated
Intended Use: UPH
Quoted Fibre Composition: Not stated
Retailer: Not stated
Buying Division: Not stated

Sample Description:

White coloured woven fabric with grey coloured backing

Report No.: LEI21110734C Page 1 of 4

ITS Testing Services (UK) Ltd
Registered in England No. 1408264. Registered Office: Academy Place, 1-9 Brook Street, Brentwood, Essex, CM14 5NQ

Test Method Pre Treatment Flammablllt‘y Performance Result
Requirements
IMO FTP Code (2010) —
Annex 1, Part 8 None IMO FTP Cod}e:);ftOSI 0) — Annex 1, PASS
(Smouldering cigarette test)
IMO FTP Code (2010) —
Annex 1, Part 8 None MO FTP Cod}e)a(ft081 0) — Annex 1, PASS
(Propane flame test)
STEVEN-OWEN ANDREW HALLETT CAROLESPOWART GREGORYIJAMES
(Feehnical-& Operational (Flammability Team Leader) (Flammability (Flammability-Fechnician)
Exeellence Manager) Administrator)
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FLAMMABILITY TEST REPORT

Additional Information (Annex)
Name and Address of the Sponsor: ~ Not stated

Name and Address of the
Manufacturer/Supplier (If known):  Not stated
Type of Furniture: UPH

Fabric Details — Weave/Density/Yarn
count/thickness(mm)/mass(g/m?) Colour & Not stated
Tone:

Fire Retardant Treatment: No

Test Specification

Test Method: IMO FTP Code (2010) — Annex 1, Part 8

Ignition Source: Ignition source 0: Filterless cigarette
Ignition source 1: Propane Gas (95% Purity) flowing at 6.38+0.25 g/hour @
20°C.

Flame Application Time: 20+£1 seconds

Side Tested: Face

Uncertainty of Measurement
The uncertainty of measurement for ignition source 0 has been estimated to be 0.03%
The uncertainty of measurement for ignition source 1 has been estimated to be 5.43%

Cigarette Specification

Cigarette Type: Filterless cigarette
Dimensions: Length: 70+4 mm
Diameter: 8£0.5 mm
Mass: 0.9510.15 g
Smouldering Rate: 11£4.0 min/50mm

Filling Specification (As requested by the customer)

Filling Type: Polyurethane Foam

Supplier / Grade: Carpenter / RP21130 Unmodified

Size: 450 X 300 X 75mm (back) & 450 X 150 X 75mm (seat)
Density / Hardness: 20-22 kg/m? / Type B, 130N

Pre-treatment / Durability procedure
None. Tested as received

Conditioning

Prior to Testing: At least 72 hours in ambient indoor conditions, then at least 16 hours in an
atmosphere having a temperature of 23+2°C and a relative humidity of 50£5%

At Time of Testing: Temperature between 15°C & 25°C. Relative humidity between 20% & 70%
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Test Results
"The test results relate to the behaviour of the test specimens of a product under the particular conditions of the test;
they are not intended to be the sole criterion for assessing the potential fire hazard of the product in use."

| Cigarette Test | Initial | Repeat
Criterion of Ignition
Smoulders More Than 1 Hour No No
In Final Examination, Presence of Active Smouldering No No
Occurrence Of Flames No No
Comments
Flaming Ceased - -
Glowing Ceased - -

The cigarette failed to burn its The cigarette failed to burn its
comple gl bere v | comple g here
smouldering smouldering

Extent of Damage (Burning and/or Charring)
Damage to Back (mm) Length / Width - - - -
Damage to Base (mm) Length / Width - - - -
Result PASS PASS
Propane Flame Test Initial Repeat
Criterion of Ignition
Smoulders More Than 1 Hour No No
In Final Examination, Presence of Active Smouldering No No
Flames For Longer Than 120 Seconds No No
Comments
Flaming Ceased 22 Seconds 24 Seconds
Glowing Ceased - -
Smoke Ceased 48 Seconds 54 Seconds
Extent of Damage (Burning and/or Charring)
Damage to Back (mm) Length / Width 90 20 90 25
Damage to Base (mm) Length / Width 10 10 10 10
Result PASS PASS
Conclusions

When tested over RP21130 foam (as requested by the customer) the sample meets the flammability performance
requirements of the smouldering cigarette test in FTP Code (2010) — Annex 1, Part 8. PASS.

When tested over RP21130 foam (as requested by the customer) the sample meets the flammability performance
requirements of the propane flame test in FTP Code (2010) — Annex 1, Part 8. PASS.
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FLAMMABILITY TEST REPORT

The client acknowledges and agrees that any services provided and/or reports produced by Intertek are done so within the limits of
the scope of work agreed pursuant to the client's specific instructions. This report relates specifically to the sample(s) tested that were
drawn and delivered by the client or their nominated third party. Intertek does not make any representation or warranty for any bulk
samples or certify the bulk samples received from the client. Furthermore, Intertek does not provide a warranty or verification on the
sample(s) representing any specific goods, material and/or shipment and only relate to the sample(s) as received and tested. Intertek
have aimed to conduct the review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of
or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or wilful
misconduct. In no event, will the contents of any reports or any extracts, excerpts or parts of any reports be distributed or published
without the prior written consent of Intertek in each instance. Only the client is authorized to permit copying or distribution of this
report (and then only in its entirety). Any such third parties to whom this report may be circulated rely on the content of the report
solely at their own risk.

The reported expanded uncertainty is based on a standard uncertainty multiplied by a coverage factor of k = 2, providing a level of
confidence of approximately 95 %. Unless otherwise specified all compliance and pass/fail statements are binary simple acceptance
based on the tolerance interval and, with the exception of graded methods, a test uncertainty ratio greater (TUR) than 4:1. For graded
methods the TUR will drop to as low as 0.5:1 when the tolerance limits are within a grade division of the upper scale limit. The
Uncertainty budgets are stated for each Test method, these are for reference, and should be considered when results are on or close to
Specification Limits / Requirements and in such cases it should be noted that the risk of false acceptance or rejection may be as high
as 50%, for further information please refer to ILAC GS.
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Ordering Fabric

You can order fabric in several ways:
By phone: +44 (0) 113 252 1014 and speak to our sales team.
By email: sales@yarwoodleather.com

Minimum Order Quantity - ten linear metre
Fabric items are subject to a lead time dependent on order requirements.
Please get in touch with our team for details.

Please remember that all samples should be treated as a guide for colour and texture only. There may be some
minor variation between sample and final batch. If an exact match is required, please ask for a stock cutting.

Yarwood Services

Contract Cutting

Cutting and Sewing

Embroidery

Leather Debossing

Leather and Faux Leather Bespoke Colour Production

Get in touch
Treefield Industrial Estate t:  +44 (0) 113 252 1014

Gelderd Road f. +44 (0) 113 252 7391
Morley, Leeds e. sales@yarwoodleather.com
LS27 7JU w: www.yarwoodleather.com
UK S: (@yarwoodleather

YARWOOD

Fabrics



